tyco VIGILANT F3200

Fire Protection Products PSU UPGRADE FROM 3A TO 6A

Overview

These instructions describe the steps necessary to upgrade a 3A, AS4428 F3200 panel to a 6A
version. The upgrade involves replacing the panel’s existing MAF/PSU board, adding an internal
heatsink for the high current devices, an extra transformer and rectifier board, and modifying the
FIP’s internal mains wiring.

For reference, there is a photograph of a completed upgrade on the last page of this document,
refer also to drawing 1931-44 that is attached.

** ' WARNINGS **
Ensure that adequate fire protection measures have been set in place before de-
powering the FIP.

Upgrading the F3200 FIP includes changes to the FIP internal, 240V wiring. Ensure that
the mains supply to the FIP has been isolated at the switchboard and locked out, and
the batteries disconnected before attempting to upgrade the system.

Disconnect the batteries at the battery terminals so that the leads are not live.

The 240V wiring re-work must be done by, or inspected by a suitably qualified
person, and must comply with AS/NZS 3000 “Wiring Rules”.

Also note that the F3200 MAF/PSU FET/Rectifier components contained in the upgrade are
susceptible to damage by static electricity. Therefore anti-static procedures must be
followed when handling the circuit boards and FET.

Kit Contents

FPO779 FP F3200, AS4428, PSU UPGRADE KIT 3A TO 6A 1931-44:
CLO423 COIL,F3200 MAINS,240V:29VRMS

CNO0482 CRIMP RECEPTACLE H1972

CNO0546 CRIMP RECEPTACLE COVER 6.3MM

FA1163 FAB,BARREL NUT,M4 X 14mm,7mm

FA1237 FAB 1931-38 F3200 6A PSU HEATSINK (A)

HWO0022 HARDWARE GROMMET PLASTIC 3/8IN

HW0130 HARDWARE PCB STANDOFF PBR10

HW0208 HARDWARE PCB STANDOFF ADHESIVE BASE
IN0024 INSULATION SLEEVING HEAT SHRINK 5MM BLACK
LM0083 LOOM FRC 20W STYLE C 700MM

TFMR PRIM WIRES * 4
FIT TO RECEPTACLES
HEATSINK MOUNTING
FOR FET/RECT PCB

3A RECT MTG

Omm SPARE

LM0278 LOOM 0.75APP G/Y 250MM CRIMP M4 LUG:2.3QC PCB EARTH
LM0279 LOOM 150AUTO RED 200MM BOTH CRIMP 2.3QC 42V POS
LM0280 LOOM 150AUTO BLK 200MM BOTH CRIMP 2.3QC 42V NEG

LM0O571 LOOM,1982-148,20A ATQ FUSED BATTERY LEAD,6mm LUGS
MEO519 MECH ASSY,1948-41,INSULATED MAINS MOV,10N CAP
NTO007 NUT HEX M3 ZP

PA0874 PCB ASSY 1931-3-4 F3200 AS4428 MAF/PSU 6A

PA1030 PCB ASSY 1931-133 F3200 3A RECT. & 6A FET+RECT BDS
SC0044 SCREW MACHINE PH POZI M3 X 16 ZP

SC0052 SCREW MACHINE PH POZI M4 X 16 ZP

SC0176 SCREW MACHINE PH PHIL M4 X 10 C/W WASHERS
SU0020 SUNDRY CABLE TIE 3.62IN TY-RAP TY-523M

TR0063 TRANSISTOR MOUNTING BUSH TO220

TR0064 TRANSISTOR INSULATOR TO220 SILPAD

WAO0005 WASHER FLAT M3 ZP 7MM OD 0.6MM THICK

WAO0006 WASHER FLAT M4 ZP 9MM OD 1MM THICK

WA0010 WASHER SHAKEPROOF M3 |.T LOCK ZP

WA0011 WASHER SHAKEPROOF M4 |.T LOCK ZP

FIT BETWEEN BATTS
FIT TO MAINS TERMINAL
FOR FET/RECT PCB

FOR FET/RECT MTG
HEATSINK MTG

4 X COIL MTG

TIE YEL WIRES
FET/RECT HTSK

FOR FET/RECT HTSK
FOR FET/RECT HTSK
2 X HEATSINK MTG
FET/RECT HTSK
HEATSINK MTG

NNNMNNNONNMNRPANMNNRPRPNRPRPRPRPPRPORARARENNNER

3A RECT MTG,USE SUPER GLUE

LT0220 Issue 1.21 4 July 2016 Page 1 of 8



Upgrading a Non-Gearplate Panel

Note that 8U FIPs (FP0874) cannot be upgraded to 6A.

The upgrading of a panel that does not contain a gearplate requires the removal of the FIP cabinet
from its location. Holes are then drilled in the metalwork for mounting the second transformer.

It is therefore recommended that all PCBs be removed from the cabinet (using anti-static
procedures) to eliminate the possibility of board contamination or damage due to metal fragments
shorting components.

Leave the existing transformer in place. Also note down the wiring positions to the mains switch.

Step 1.

Step 2.

Step 3.

Step 4.

Step 5.

Step 6.

On the cabinet rear, rule 2 vertical lines through the centres of both pairs of existing
transformer mounting holes. Mark 60mm down from the bottom holes.

Take the supplied transformer and hold against the rear of the cabinet with marks
aligned with top mounting holes. (Transformer laminations in the horizontal plane).
Mark all 4 holes.

Centre punch and drill all 4 holes with a 5mm drill bit. De-burr the holes.

Remove all the swarf from the inside of cabinet.

STANDARD TRANSFORMER

o o
o o —
A
60.0mm
o o Yy
4 x 5.0mm DIA HOLES
o o

SECOND TRANSFORMER
CASE

FIG 1
TRANSFORMER MOUNTING - DRILL DETAIL

Remove the mains cover and with it in the correct orientation a hole must be drilled in
the bottom. Mark the hole centre 8mm from rear and 10mm from the right hand side.

Centre punch the centre mark and drill the hole with a 9.5mm drill bit. De-burr.

DRILL 9.5mm DIA HOLE l

() ———

BOTTOM VIEW
FIG 2
MAINS COVER - DRILL DETAIL

LT0220 Issue 1.21 4 July 2016 Page 2 of 8



Step 7.

Step 8.

Step 9.

Step 10.

Step 11.

Step 12.

Step 13.

Fit the 3/8” grommet to the hole in the mains cover from the bottom.

Fit the new transformer (laminations horizontal) using the 4 off M4 x 10 screws with
spring and flat washers (from the rear of the cabinet).

Cut off the connectors on the primary leads of the existing transformer and strip 5mm
of insulation.

Feed the primary wires of the bottom transformer through the grommet and the
primary wires of the top transformers over the top of the mains enclosure.

Using the supplied 6mm crimp receptacles crimp one onto the 2 brown phase wires,
and the other onto the blue neutral wires.
Reconnect to the mains switch.

To Connector

Block \%
mb

o

J 2 Blue Transformer
2 Brown Transformer Wires
Wires o o

FIG 3
REAR VIEW OF SWITCH IN CORRECT ORIENTATION

Replace the mains enclosure and secure to the cabinet with appropriate hardware.

Take the supplied 6A MAF/PSU board, plug the new 20-way FRC loom into J2 and
fold it under the board.

Mount the MAF/PSU in place (down one 90mm pitch from the normal position).
Attach the supplied earth loom to the earth stud on the cabinet and connect to J9 on
the MAF/PSU. Connect the two batteries in series using the ATQ 20A, Fused
Battery Lead.

Fit the adhesive base standoffs to the 3A Rectifier board. Remove the stand-off
covers and apply a drop of Loctite or similar “super glue” to each. Mount the board
adjacent to the lower transformer.

Connect the supplied red lead between J4/1 on the MAF/PSU and J3 on the Rectifier
board and the black lead between J4/2 on the MAF/PSU and J4 on the Rectifier
board.

The secondary wires from the bottom transformer connect to J3/1 and J3/2 on the
MAF/PSU. The top transformers secondary connects to the 3A Rectifier PCB.

Fit the 6A heatsink to the studs on the cabinet side with M4 flat washer, M4 shake-
proof washer and M4 barrel nut (in that order). Use a screw-driver to secure tightly.

LT0220 Issue 1.21 4 July 2016 Page 3 of 8



Step 14.

MAF/PSU L1 OTVErtow

Step 15.

Step 16.

Connect the flying leads from the 6A MAF/PSU into the circuit board on the heatsink.
The top wire connects into top location on the heatsink PCB and continues in the
same order working down. See Figure 4. Cable tie the 5 wires together near the
centre.

Q10

O

YELLOW
YELLOW

000

O

YELLOW | |
o— | © || 0O
veLLow | o
o] TELOW.

D14 PA0810

HEATSINK

Ty om

FIG 4
Replace the boards back into the cabinet (except the old MAF/PSU). Connect the
new FRC from the MAF/PSU into I/O BUS IN (J5) on the 8 Zone Module. Connect
the 26 way FRC cable from the controller into J1 on the MAF/PSU.

Refit the FIP cabinet to its position and reconnect to batteries and mains.

Upgrading a Gearplate Panel

The upgrading of a panel that contains a gear plate requires only the gearplate being removed.
Again ensure the batteries and mains have been disconnected prior to starting the upgrade.

Drawing 1931-44 (attached) shows the assembly and wiring of the 6A kit in a new panel as done in
the factory. This can be used to show where things are fitted for upgrading a panel in the field.

Step 1.

Step 2.

Step 3.

Disconnect the FRCs and remove the existing MAF/PSU board from the gearplate.

Fit the new transformer (laminations horizontal) using the 4 off M4 x 10 screws with
spring and flat washers (from the rear of the gearplate) in the location above the
existing transformer.

Disconnect from the mains switch and cut off the connectors on the primary leads of
the existing transformer. Strip 5mm of insulation off.

Using the supplied 6mm crimp receptacles, crimp one onto the 2 brown phase wires
and the other onto the 2 blue neutral wires. Feed both sets of primaries through the
bottom of the mains enclosure.

To Connector

Block \Blue
Brown

2 Blue Transformer
Wires
o

FIGS
REAR VIEW OF SWITCH IN CORRECT ORIENTATION

2 Brown Transformer
Wires

o

Reconnect to the mains switch — see Figure 5.

LT0220 Issue 1.21 4 July 2016 Page 4 of 8



Step 4.

Step 5.

Step 6.

Step 7.

MAF/PSU L1 OT VErLow

Step 8.

Step 9.

Step 10.

Step 11.

Step 12.

Step 13.

Take the supplied 6A MAF/PSU, sit the FRC from the 8 zone on top of the gear plate
such that the MAF/PSU sits over the top and the FRC does not pull hard against the
component leads on the bottom of the PCB. Fit the board to the stand-offs. Plug the
FRC from the 8 zone board into J2 on the MAF/PSU.

Fit the 4 x plastic stand-offs to the gearplate directly under the earth stud label.
Mount the Rectifier board on these stand-offs.

Connect the supplied red lead between J4/1 on the MAF/PSU and J3 on the Rectifier
board and the black lead goes between the J4/2 on the MAF/PSU and J4 on the
Rectifier board.

Connect the secondary wires from the bottom transformer to J3/1 and J3/2 on the
MAF/PSU. Connect the top transformer secondary to the 3A Rectifier PCB.

Fit the 6A heatsink to the right hand side of the gearplate (beside MAF/PSU) using a
M4 x 16 screw (from the back of the gearplate), M4 flat washer, M4 shake-proof
washer and M4 barrel nut (in that order). Secure tightly.

Connect the flying leads coming from the 6A MAF/PSU into the circuit board on the
heatsink. The top wire connects into the top location on the heatsink PCB and
continues in the same order working down. Refer Figure 6. Cable tie the 5 wires
together near the centre.

Q10

YELLOW
YELLOW

000

O

YELLOW] | o
o Ee
YELLOW | | o
ol YELOW

D14 PA0810

HEATSINK

T me

FIG 6

Refit the gearplate into the cabinet. Reconnect the 26 way FRC cable from the
controller to J1 on the MAF/PSU.

Replace the battery lead that joins the +ve of the first battery to the —ve of the second
with the LM0571 lead that has a 20A fuse, but do not yet connect the battery.

Inspect all the mechanical work and wiring, including that wires are connected to
correct places, terminals gripping the wires and done up tightly, no exposed

conductor, crimp terminals crimped tightly (do a pull test) . especially check the 240V
wiring.

Replace the mains enclosure and secure to the gearplate with the appropriate
hardware.
De-isolate the mains at the switchboard.

Power up the panel by turning the mains switch on and then connecting the batteries.

LT0220 Issue 1.21 4 July 2016 Page 5 of 8



\ Y
)

801ESY 66T1SE N/
“ETPOTOAN
OO1VOINOGRIL

B

FIT A CABLE
TIE HERE

..

LT0220 Issue 1.21 4 July 2016 Page 6 of 8



RUN 2 X 200mm AUTO 150 LEADS FROM 3A RECTIFIER
BRD TO MAF/PSU BRD. EACH END OF LEADS
TERMINATED WITH A 2.3mm CRIMP RECP (CN0028).

—BLACK

+RED

i JoF|

r

NI OV
0l o il

AC IN

[
W
N

31 VAC

[ er
&

B

CONNECT SECONDARY LEADS FROM BOTTOM
TRANSFORMER UNIT ONTO MAF/PSU BRD.

FET/RECTIFIER BRD (HALF OF PA1030)

TRO108
CNO208 <:::>
Q10
——

=: () S—

—_—

I —

NOOVOON]

1 e

—

‘ —

-

O

N\

T

M3x16 SCREW

—— INSULATING BUSH

ﬁ | A DEVICE

/

SILPAD
~HEATSINK

,riﬁl7LPBO482

==

M3 WASHER

M3 SHKPRF
@E% M3 NUT

AL N It
%szz > | ©
TP16 ] 1
BATT+ | s © :[gl:
o+ ZF US Eol
> " o
m C35 =
< ove +:-I J < ] —
EARTHJQO #} Ce 3 5o + ZEU 5 .Q_@‘ A ‘
e (:::ﬂfffﬂ “E] L =
ov_ O, 0T o 2| | -
Z C57 &
+VNBF_ U[j Ij?% U ODUU
La s T —~8
JTL-, Fa gu O mm_ | .
+VBF 1w g . g ks
LED ovm5/2+VBF2 N -G N -
OO0 | e FIT CABLE ng/
i B SU0020 AFTER
‘ —4= L4 L CONNECTING
c3vC
CONNECT BA
MAF /PSU LEADS TO
B L FET/RECTIFIER BRD
J16
BATT
[(E)ig Qwep@ /
CNO241
SOLDER Q10 & D14 LEGS TO
5 X VERO PIN
HW0102

o AMP MAF/PSU PCB AND HEAT SINK CONNECTION DETAIL

\DDOO81

PA0809, 1931-3—-2, F3200 MAF/PSU, 6A

PAO874, 1931-3—4, F3200 4428.1 MAF/PSU, 6A

|
. THIS DOCUMENT MUST NOT BE COPIED NOR THE CONTENTS PASSED . ALL DIMENSIONS IN MILLIMETRES. DO NOT SCALE. TOLERANCES ARE TO BE: 3rd ANGLE _ &5y —

\ CONFIDENTIAL: 655710 ANY THIRD PARTY WITHOUT THE CONSENT OF THE COMPANY. UNLESS OTHERWISE STATED: ™pecival pLacE +0.5, 2 DECIMAL PLACES 0.3, 3 DECIMAL PLACES 0.1 PROJECTION @ EI )
rISS/REV AMENDMENTS ECO | DRN | CHKD | AUTH | APVD | DATE h tqca 4 F3200 A

G REDRAWN ON A1 & A3 SHEET, PAOB10 AND GEAR PLATE ASSEMBLY DETAILS ADDED. | 2803 | KJS | GEL TH | DSP |29-5-98

H PA0810 CONNECTORS WERE 1 X CNO355 & 0.65 X CNO361. ECS603| KJS | GEL | TWH | DSP | 24-8-99 Fire Protection Products 6A MAF/PSU AND HEATSINK

! PA AND DRAWING REFERENCES CHANGED TO ACCOMMODATE AS4428.1 PRODUCTS 3041 | KJS | GEL | TWH | DSP [18-10-00 ASSEMBLY DETAILS

J MAF /PSU BOARD LAYOUT CHANGED. WIRES WERE COLOUR CODED. 3456 | RMH | KJs | LSC | pscP [20-10-03] TYCO FIRE PROTECTION PRODUCTS

K Q10 / D14 LEGS SOLDERING INSTRUCTION ADDED. 3801 | GEL | Paa | tsc | pscp [24-10-06] 17 MARY MULLER DRIVE DRAWING No: 1931-44 SHEET 1 of 2

L Q10 ON PAO810 WAS TYPE TR0075 3834 | GEL | PAA | LSC | DSCP |22-03-07 E:ﬁéli?éllﬁ?& PH. +64 3 3895096 A Y

7 » TH ISS/REV PART No:

\ M CABLE TIE ADDED TO WIRES. 4926 | KJS DG RC DP | 4-7-16 ) N v AL AND.  FAX:+64 3 3895938 \ 3 / y




15 PLACES 2 PLACES OS'\TABENTSERE'V:\:'(\;‘& @ LM0075 3:@
@ (9 OENOOOD TO EARTH
TERMINATE BOTH SETS OF COIL WR0125 x 200mm
PRIMARY WIRES WITH 6mm MAINS TERM 'E’ . GRN/YEL, 1.0 APPLIANCE
[ i \ \ SPADE TERMINALS (CN0482) TO EARTH D
STRIP 5mm CNO114
| | AND COVERS (CN0546).
‘ ¢—-—- — — ﬁ =k ‘ — WR0116 x 185mm
| — | jiin 1| MAINS TERM A - BROWN, 0.75 APPLIANCE L0200
‘ STAND—OFF WHEN Che ‘ TO MAINS SWITCH STRIP 10
‘ FITTING 8 ZONE ‘ | [ e || 6.30C & COVER mm
| i MODULE OR 8/ ‘ ®| ‘ | BLUE. (.75 APPLANCE
\ RELAY MODULE. | \ [ DETAIL B MAINS TERM ‘N’ ) -
| ‘ N ‘ EARTH ‘ ‘ ‘ \ =EIAL D TO' MAINS SWITCH T 10
| ‘ N POINT | = ©@ @i EARTH POINT 6.3C & COVER mm
| |
‘ g ey 9 MAINS WIRING
‘ Ty ® O ‘ @ 1. FIT MAINS SWITCH (SW0121) TO MAINS COVER.
T0 SPADE | [ — \/@ 3
TERANAL O | T | 2. FIT GROMMET, (HWO0247), TO EACH MOUSE HOLE CUT-OUT IN MANS COVER.
c;agn BODY | w = /7‘ C 3. FIT MOV/CAP (MEO519) TO MAINS CONNECTOR (CNO020) AS SHOWN BELOW.
| I I
| p _ L @ —@ | 4 Piaces €| 4. WITH MAINS SWITCH IN 'OFF’ POSITION AS SHOWN, CONNECT WIRING AS SHOWN
| | BELOW. CUT WIRES TO LENGTH, FIT CRIMP CONNECTORS AND CRIMP AS SHOWN
| [L REFER TO ABOVE.
| e — - DETAL C
‘ , =31 2 PLACES MEO519
| e————Te I . DETAIL C N BLUE h
| - -l MAF EARTH POINT A PASS THROUGH
‘ , | REFER TO MAINS SWITCH SHOWN \ BOTTOM GROMMET
\ @] | DETAL D IN "OFF’ POSITION BROWN
,,,,,,,,,,, ) i IN MAINS COVER
} i ~T 2 PLACES ~_ A ~ D
M ) N
\ ] Il E\@ @ || MAINS 2 PAR MAINS
1 ) CONNECTOR TRANSFORMER
| “*\@ V AND LABEL PRIMARY LEADS
} _ - | / TO EARTH STUD
| ! Ot } CONNECT MICRO 75
SWITCH LOOM
| I CONNECT TO AC
‘ -— # —_—— ‘ ‘ 10 6 ON N (#2) (a0 O TERMINALS ON
[ [ [ ‘ MAF/PSU PCB — M RECTIFIER PCB. REAR VIEW OF MAINS SWITCH
} ‘ cur TOSPTA%FDF_I;'FS‘ ‘ ! ! \ 1=y ENSURE SWITCH ORIENTATION
: v IS CORRECT BEFORE WIRING
| \ |  REFER TO i J/,JT (8 CONNECT TO AC
0 DETALL B -—— S| 4 eiaces Y ) TERMINALS ON
| - ‘ ) ‘ ‘ 3 PLACES ‘ WYL MAF/PSU  PCB. GREEN,/YELLOW
o) Eme | & L B
[
() U T o | Glo
|~ \ \
REFER TO L U L MAINS WIRING AND ASSEMBLY DETAILS
DETAIL A 3
4 PLACES
PLAN OF GEAR PLATE ASSEMBLY DETAIL D DETAIL A
HEAT SINK MOUNTING GEAR PLATE MOUNTING
777777777777777777777 4U INNER LM0085 CAB BODY
‘ DOOR SPADE SPADE
1] 1] | ITEM | PART NO.| QTY. |DESC. TERMINAL TERMINAL
@ L ] @ | TO LOCATE 2 Choo20 | 025 SSKI-NLE(DZ‘F%EOSL%A&N;é%é%\%i12v 5SQMM,4MM CRP, 12WAY
° ol g ] e« PR T | el R TR DETAL_OF ADDIIONAL
© 1 - £l
° 0 o 0000 ‘/@ 5 FA1220 1 | FABI1931-14.F3200 MAINS ENCLOSURE EARTH LEADS
0 Oo|° 0000 ' RS485 PCB 6 FA1227 1 FAB,1931-24,F3200 BLANKING PLATE,9.5U -
o o'k omE . o[ 4 | 0% | 4 |BEEHERCENSSEUCSAR RN s o
] o N N :
ooo 000000 | GG ws cRmKLE HWO171 9 | HWO171 | 3 | HARDWARESPACER,6.3mm,4NAO6N
| 10 HWO0209 15 HARDWARE.PCB STANDOFF,PBRO6 1. PLACE THE MCP KEY IN KT0270 PLASTIC BAG AND RESEAL. PLACE KT0270 AND
= 8 PLACES WASHER 11| HWO247 2 | HARDWARE,GROMMET,RUBBER,ID 11.0mm,HOLE 16mm FUSED BATTERY LEAD LMO571 (SUPPLIED WITH KT0275) IN LARGE PLASTIC BAG
® ® WAQ026 12 KT027! 1 KIT,F3200 AS4428 PANEL LOOSE PARTS PK0O0OA4.
| L = 13 | LB0322 1 LABEL,1931—23F3200 MAINS TERM/RATING
} @ M3 NUT, 14 Beszs ] té%ﬂj’é:%g'g'#g%’?éG’é‘}%éFr’,?,';,YES R 2. PLACE THE MANUAL INTO THE LARGE PLASTIC BAG (PKO004), AND TAPE TO THE
o NTO007 16 LMO108 1 LOOM, 1.00APP,G/Y,300mm,M4 LUG:4.8QC INSIDE BACK OF THE CABINET. PLACE CHECK LIST IN BOTTOM OF CABINET.
L 4 PLACES 16 | DM0208 | 1 | LOOMFAGLD 5.3A PSUMANS SWT LOOM SET
Ol ‘ 19 10120 1 LITERATURE,1931—18,F 5200 OPERATOR'S MANUAL,A5 > ngvtffTM;':_c(JL%O'}’S éSON';%bLLOng‘ (J4), (LM0046)
\ 20 | L10123 1 LITERATURE.1931—21.F3200 FP CHECKLIST g '
,J/@ 21 | MEO077 1 | ASSY,1931-95,F3200/F4000 CABINET 20 WAY, MAF (J2) TO 8 ZONE MODULE (J4), (LM0109)
‘ 22 | NTO009 5 | NUT,HEX MACHINE,M4.ZP NOTE: 20 WAY CABLE NOT REQUIRED FOR RZDU.
0 | Nl | § | M i
J3 AT BOTTOM 24 | Noose ; N A 2 - F3200 MAF/PSU.6A 4. WHEN USING MBx12 SCREWS AND M6 FLAT WASHERS TO MOUNT INNER PANELS,
® (sl \ OF RS485 PCB 53 | Badals ] BB A L 3 A0 M S GRULE ENSURE THE SHARP EDGES OF THE WASHER FACE TOWARD THE SCREW HEAD NOT
RATING/SERIAL LABELS TO BE | (920 19311 THE FRONT PANEL.
WHEN MOUNTING 27 1 PCB ASSY.1931—133,F3200 3A RECTIFIER BOARD
PRINTED AS PER ROUTNG || || | @ -~ _ |+ ON M3 STUDS. 28 1 PCB ASSY!1931—133.F3200 6A FET & RECTIFIER BRD
DETAILS ON JOB SHEET AND M ] ‘ 29 | BKo0O ] PACKAGING,BAG,POLYTHENE.110 X '175 5. CRIMP PRIMARY LEADS OF BOTH TRANSFORMERS INTO THE SAME 6mm
URE. | 3= \BAG, . RECEPTACLES.
LABEL PRINTING PROCEDURE @ Hq ® H 31 | RROO38 8 | RESISTOR,0.6W,1%,50PPM,D2.5mm,P10mm,2K70
I || \ 3% | X023 | 3 | EREWMASHINGEN PHILME X 192R 6. MAF BOARD IS MOUNTED ON 2 METAL AND 4 PLASTIC STAND—OFFS (HW0130).
o or—— || || \ 34 | 5C0172 10 | SCREW.MACHINE.PH PHILM3 X 6,SPRING & FLAT WA
‘V 7‘ \ 3 | 0178 10 | SCREWMACHINEIPH PHILMA X TO.SPRING & FLAT WA 7. FOR NETWORK PANELS THE RS485 BOARD IS MOUNTED ON THE RHS OF THE
. . , ; CABINET ON 4 OFF M3 STUDS.
b \ RS485 MOUNTING DETAIL 37 | sU0151 2 | SUNDRY,FRC CLAMP,ADHESIVE,1 IN
\ 38 | Swo121 1 SWITCH,ROCKER,DPST,6A 250VAC,ILLUMINATED
L——_| T ] ‘ (OPTIONAL) 39 WAQD06 5 WASHER,FLAT,M4,ZP,9MM QOD, 1MM THICK
fffffffffff 40 | WA0008 [ 12 | WASHERIFLAT,M6,ZP.12MM OD, 1.2MM THICK
41 | WA0011 9 | WASHER,SHAKEPROGF,M4,.T LOCK,ZP
B8 | 3 | SORERS AR ST A R WG bram HOLEAYLON
FRONT VIEW OF CABINET WITH DOOR OPEN ’ ’ Aomm ’
1
CONFIDENTIAL; J{ SORMENT WWST \OL BE CoPED ORNE CONTEVS PASSY UNLESS OTHERWISE STATED: 415 QMENSIONS N MUAETIES, 00 MOT SOUE, THmiels A0 28, PRoviion @ =1—
(ISS/REV AMENDMENTS £CO | DRN [ cHkp [ AuTH | APvD | DATE ) t [o] 5] F3200 A
J MAINS WIRING NOTE 3 UPDATED. RR0878 WAS CA0012. 4428 | Kus GEL LSC RC | 28-5-13 q
K ASSY NOTE_ 1 UPDATED. REF TO SUO159 REMOVED, LMOS71 ADDED. ecst728] ks | 06 | Lsc | P |6-10-14 Fire Protection Products 6A GEAR PLATE AND CABINET
L MEO519 WAS MOVE RROB78. 4926 | kis [ o6 | R | P | 4-7-18 ASSEMBLY DETAILS
TYCO FIRE PROTECTION PRODUCTS
L ey ER DRIVE DRAWING No:  1931-44  SHEET 2 of 2
CHRISTCHURCH, PH: +64 3 3895096 o
\ . o~/ NEW ZEALAND. FAX:+64 3 3895938 \. A1 I ISS/REV L IPART NO. J






